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LANG FANG LIU TAI FURNITURE CO, LTD

1009-1. 6-1 BUILDING SIJIHUAYU ANCI DISTRIAT, LANGFANG CITY, HEBEI PROVINCE, CHINA

The following sample(s) was/were submitted and identified by the client as:

Test Requested Conclusion
EN 1725:1998 DOMESTIC FURNITURE- BEDS AND 
MATTRESSES- SAFETY REQUIREMENTS AND TEST 
METHODS

Pass

Signed for and on behalf of 
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

                  
_________________        
Michael Wen
Authorized Signatory

Sample Description : BED

Style/Item No. : BAILEY KA721

Buyer : DOODLE PRODUCTS LTD

Supplier : LANG FANG LIU TAI FURNITURE CO, LTD

Manufacture : LANG FANG LIU TAI FURNITURE CO, LTD

Country of Origin : CHINA

Country of Destination : UK

***************

Sample Receiving Date : AUG.09, 2023

Testing Period : AUG.09, 2023 TO AUG.25, 2023

Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT

Test Requested : PLEASE REFER TO THE RESULT SUMMARY.

Test Result(s) 

Test Summary                            

: FOR FURTHER DETAILS, PLEASE REFER TO THE 

  FOLLOWING PAGE(S)

:



Test Report No.: TJHL2308006338FT Date: AUG.25, 2023 Page: 2 of 3

Test Conducted:

EN 1725:1998 Domestic furniture- beds and mattresses- Safety requirements and test methods 

Testing Condition : All the physical test is carry out on 23˚C±2˚C & 60±5% R.H. condition.

Nos. of Specimen : (1) pc. 

Sample description : Bed frame & Bed base

Test Result : Pass. Details shown as following table

Clause Title Cycles Test Load Result Note

6 Safety Requirement PASS ---

7.1 General

7.2 Stability PASS # 1

7.3 Durability Test 10000 Cycles 1000N PASS ---

7.4 Vertical Impact Test 10 Cycles 25kg PASS ---

7.5 Durability of Bed Edge 5000 Cycles 1000N PASS ---

7.6 Vertical Static Load Test 10 Cycles 1400N PASS ---

7.7 Vertical Static Load Test 
of The Edge of The Bed 1 Min 1200N PASS ---

Note: 

# 1 – Tested in accordance with the applicable tests specified in EN 1022.

Remark:

1. Since the data and / or information above division line of front page is provided by the applicant, the 

relevant results or conclusion of this report are only made for these data and / or information, SGS is 

not responsible for the authenticity, integrity and results for the data and information and / or the 

validity of the conclusion. Testing results only apply to the sample as received.

2. The declaration of conformity is only based on the actual value of laboratory activity; measurement 

uncertainty of the results not take into account.
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Sample Photo: 

View 1 View 2

SGS authenticate the photo on original report only

***End of Report***
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